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Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
78 15 40 648000 3720.0 C%gg?"" 1@0 seegraph  PASS
78 15 40 648000 3720.0 C'BSEEM 216@0  seegraph  PASS
78 15 40 652000 3780.0 C'ESEEM 1@215  seegraph  PASS
78 15 40 652000 3780.0 cz-ggg M 216@0  seegraph  PASS
78 15 50 648334 3725.01 CPQ'S;?M 1@0 seegraph  PASS
78 15 50 648334 3725.01 C%'SEEM 270@0  seegraph  PASS
78 15 50 651666 3774.99 C%‘S&EM 1@269  seegraph  PASS
78 15 50 651666  3774.99 CF(SS;? M 270@0  seegraph  PASS
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FR1 N78 MIMO ANT(M+M2) - SCS 30k

Transmitter Conducted Output Power and EIRP (GT - LC)=3.0dB

ANTM2 ANTM
Modulation RB Power Power
(dBm) (dBm)

78 30 90 649668 3745.02 CP-OFDM QPSK 123@61 20.04 20.88 23.49 0.2234  26.49 0.4457
78 30 90 649668 3745.02 CP-OFDM QPSK 1@1 19.98 20.74 23.39 0.2183 26.39 0.4355
78 30 90 649668 3745.02 CP-OFDM QPSK 1@243 20.48 20.59 23.55 0.2265 26.55 0.4519
78 30 90 649668 3745.02 CP-OFDM 16 QAM 123@61 19.82 20.44 23.15 0.2065 26.15 0.4121
78 30 90 649668 3745.02 CP-OFDM 16 QAM 1@1 19.52 20.11 22.84 0.1923 25.84 0.3837
78 30 90 649668 3745.02 CP-OFDM 16 QAM 1@243 19.89 20.26 23.09 0.2037 26.09 0.4064
78 30 90 650000 3750 CP-OFDM QPSK 123@61 20.23 20.97 23.63 0.2307 26.63 0.4603
78 30 90 650000 3750 CP-OFDMQPSK 1@1 20.01 20.73 234 0.2188 26.40 0.4365
78 30 90 650000 3750 CP-OFDMQPSK 1@243 20.36 20.67 23.53 0.2254  26.53 0.4498
78 30 90 650000 3750 CP-OFDM 16 QAM 123@61 19.89 20.48 23.21 0.2094 26.21 0.4178
78 30 90 650000 3750 CP-OFDM 16 QAM 1@1 19.62 20.16 2291 0.1954 25.91 0.3899
78 30 90 650000 3750 CP-OFDM 16 QAM 1@243 19.84 20.36 23.12 0.2051 26.12 0.4093
78 30 90 650332 3754.98 CP-OFDM QPSK 123@61 20.37 20.98 23.7 0.2344  26.70 0.4677
78 30 90 650332 3754.98 CP-OFDM QPSK 1@1 19.98 20.84 23.44 0.2208 26.44 0.4406
78 30 90 650332 3754.98 CP-OFDM QPSK 1@243 20.34 20.53 23.45 0.2213  26.45 0.4416
78 30 90 650332 3754.98 CP-OFDM 16 QAM 123@61 19.89 20.51 23.22 0.2099 26.22 0.4188
78 30 90 650332 3754.98 CP-OFDM 16 QAM 1@1 19.62 20.23 22.95 0.1972  25.95 0.3936
78 30 90 650332 3754.98 CP-OFDM 16 QAM 1@243 19.73 20.26 23.01 0.2000 26.01 0.3990
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FR1 N78 MIMO ANT M - SCS 30k

Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
78 30 90 650000 3750.0 CP-OFDM 245@0 87.617 90.14
QPSK
CP-OFDM
78 30 90 650000 3750.0 16 QAM 245@0 87.606 90.86
CP-OFDM
78 30 90 650000 3750.0 64 QAM 245@0 87.373 90.11
CP-OFDM
78 30 90 650000 3750.0 256 QAM 245@0 87.322 90.19
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Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
78 30 90 649668 3745.02 C'ESEEM 1@0 see graph
78 30 90 649668 3745.02 C'BSEEM 1@0 seegraph  PASS
78 30 90 649668  3745.02 CF(’?‘S;‘? M 1@0 seegraph  PASS
78 30 90 650000 3750.0 C%SEEM 1@0 see graph
78 30 90 650000 3750.0 CF(SS;? M 1@0 seegraph  PASS
78 30 90 650000 3750.0 C%'SEEM 1@0 seegraph  PASS
78 30 90 650332  3754.98 CPQ'S;? M 1@0 see graph
78 30 90 650332  3754.98 CF(SS;? M 1@0 seegraph  PASS
78 30 90 650332 3754.98 C%'SEEM 1@0 seegraph  PASS
Sporton International Inc. (ShenZhen) Page Number : A7-16 of 21

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : ZMOFM350GL



samranis. FCC RF Test Report Report No. : FG531822B
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Report No. : FG531822B

Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
78 30 90 649668 3745.02 C%gg?"" 1@0 seegraph  PASS
78 30 90 649668 3745.02 C'BSEEM 245@0  seegraph  PASS
78 30 90 650332 3754.98 C'ESEEM 1@244  seegraph  PASS
78 30 90 650332 3754.98 CPQ-S;[?M 245@0 see graph PASS
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N78(90M)_CP-
OFDM_QPSK_Outer_Full_High_CH

s 08 Tng: Frae Run
Gal:

Ref Lyl Offset 18.67 4B
Ref Vialue 30.00 dBm

Sporton International Inc. (ShenZhen) Page Number : A7-21 of 21
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZMOFM350GL
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Software Version: 23.06.1602

FR1 N78 MIMO ANT M2 - SCS 15k

Occupied Bandwidth

NR SCS Bandwidth Arfcn Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
78 15 40 650000 3750.0 CF(’Q‘S;?M 216@0 38.45 40.12
78 15 40 650000 3750.0 Cfé%'m‘" 216@0 38.486 39.8
78 15 40 650000 3750.0 C&%’Z?AM 216@0 38.439 39.77
78 15 40 650000 3750.0 %Eéogm" 216@0 38.473 39.84
78 15 50 650000 3750.0 CF(SS;?M 270@0 48.024 49.67
78 15 50 650000 3750.0 Cfé%'m‘" 270@0 48.246 49.73
78 15 50 650000 3750.0 C&%’Z?AM 270@0 48.05 49.82
78 15 50 650000 3750.0 %Eéogm" 270@0 48.096 49.62
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Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
CP-OFDM
78 15 40 648000 3720.0 oPoK 1@0 see graph
78 15 40 648000 37200  CP-OFDM 1@0 seegraph  PASS
QPSK
78 15 40 648000 37200  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
78 15 40 650000 3750.0 QPSK 1@0 see graph
78 15 40 650000 3750.0 CF(SS;? M 1@0 seegraph  PASS
78 15 40 650000 37500 ~ CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
78 15 40 652000 3780.0 QPSK 1@0 see graph
78 15 40 652000 3780.0 CF(SS;? M 1@0 seegraph  PASS
78 15 40 652000 37800  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
78 15 50 648334 3725.01 QPSK 1@0 see graph
78 15 50 648334 372501  CT-OFDM 1@0 seegraph  PASS
QPSK
78 15 50 648334  3725.01 CFSSEEM 1@0 seegraph  PASS
CP-OFDM
78 15 50 650000 3750.0 QPSK 1@0 see graph
78 15 50 650000 37500  CP-OFDM 1@0 seegraph  PASS
QPSK
78 15 50 650000 3750.0 CFSSQEM 1@0 seegraph  PASS
CP-OFDM
78 15 50 651666  3774.99 oPSK 1@0 see graph
78 15 50 651666  3774.99 CFSSEEM 1@0 seegraph  PASS
78 15 50 651666 377499  CT-OFDM 1@0 seegraph  PASS
QPSK
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N78(40M)_CP-
OFDM_QPSK_Edge 1RB_Left Low CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT lnput
RT e COUPGDC G o 100

v 1687 0B
Ref Level 30.00 dBm

start 30 MHz

N78(40M)_CP-

OFDM_QPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

Video BW 3.0 MHz"

Function Function Width

dBm
Gl

Poner [RMS)

N78(40M)_CP-

OFDM_QPSK_Edge 1RB_Left Low CH

= Power (RMS)
100100
Rin

Scale/Div 10 dB

Video BW 3.0 MHZ'

Mode Trace Scake Function
i

N78(40M)_CP-

Stop 38.000 GHz

Sweep 320 001 pts)

OFDM_QPSK_Edge_1RB_Left_Mid_CH

Specirum Anaiyzer 1
Swept SA
KEYSIGHT ot iF

= Power (WS
o -

Tg: Free Run

Video BW 3.0 MHZ'

Function Functian Width
Em

Stop 38.000 GHz|
{40001 ps)|

Function Vaue

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZMOFM350GL

Page Number : A8-50f 19



samranis. FCC RF Test Report

Report No. : FG531822B
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Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
78 15 40 648000 3720.0 C%gg?"" 1@0 seegraph  PASS
78 15 40 648000 3720.0 C'BSEEM 216@0  seegraph  PASS
78 15 40 652000 3780.0 C'ESEEM 1@215  seegraph  PASS
78 15 40 652000 3780.0 cz-ggg M 216@0  seegraph  PASS
78 15 50 648334 3725.01 CPQ'S;?M 1@0 seegraph  PASS
78 15 50 648334 3725.01 C%'SEEM 270@0  seegraph  PASS
78 15 50 651666 3774.99 C%‘S&EM 1@269  seegraph  PASS
78 15 50 651666  3774.99 CF(SS;? M 270@0  seegraph  PASS
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FR1 N78 MIMO ANT M2 - SCS 30k

Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
78 30 90 650000 3750.0 CP-OFDM 245@0 87.402 90.17
QPSK
CP-OFDM
78 30 90 650000 3750.0 16 QAM 245@0 87.449 90.16
CP-OFDM
78 30 90 650000 3750.0 64 QAM 245@0 87.605 90.24
CP-OFDM
78 30 90 650000 3750.0 256 OAM 245@0 87.157 90.22
Sporton International Inc. (ShenZhen) Page Number : A8-12 of 19

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : ZMOFM350GL



samranis. FCC RF Test Report Report No. : FG531822B
N78(90M)_CP- N78(90M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 3068

Scale/Div 10.0 B

#Video BW 3.0000 MHz" Span 180 MHz| #Video BW 3.0000 MHz" Span 180 M)
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

N78(90M)_CP-OFDM_64 N78(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Rel Lyl Offset 11.90 d8
Scale/Div 10.0 B Ref Value 30.00 dBm

#Video BW 3,000 MHz"

#Video BW 3.0000 MHz" Span 180 M)
Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen) Page Number : A8-13 of 19
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZMOFM350GL



samranis. FCC RF Test Report Report No. : FG531822B

Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
78 30 90 649668 3745.02 C'ESEEM 1@0 see graph
78 30 90 649668 3745.02 C'BSEEM 1@0 seegraph  PASS
78 30 90 649668  3745.02 CF(’D‘S;? M 1@0 seegraph  PASS
78 30 90 650000 3750.0 C%SEEM 1@0 see graph
78 30 90 650000 3750.0 CF(SS;? M 1@0 seegraph  PASS
78 30 90 650000 3750.0 C%'SEEM 1@0 seegraph  PASS
78 30 90 650332  3754.98 CF(SS;'Z M 1@0 see graph
78 30 90 650332  3754.98 CF(SS;? M 1@0 seegraph  PASS
78 30 90 650332 3754.98 C%'SEEM 1@0 seegraph  PASS
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N78(90M)_CP-
OFDM_QPSK_Edge 1RB_Left Low CH

[spectrum Anayzer 1
[Swept sA

[GEFED Poer (RAS)
up

RT o © o 0

v 1688 0B
Ref Level 30.00 dBm

start 30 MHz

N78(90M)_CP-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

Video BW 3.0 MHz"

Function Function Width Function Vaiue
dBm

dim

N78(90M)_CP-
OFDM_QPSK_Edge 1RB_Left Low CH

= Power (RMS)
100100
Rin

Scale/Div 10 dB

Video BW 3.0 MHZ' $1op 38.000 GHz)
Sweep 320 001 pts)

Function

N78(90M)_CP-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
o -

Tg: Free Run

Video BW 3.0 MHZ'

Stop 38.000 GHz|
{40001 ps)|

Y Function
AT dBm

Functian Width Function Vaue

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZMOFM350GL

Page Number 1 A8-15 of 19



samranis. FCC RF Test Report

Report No. : FG531822B

N78(90M)_CP-

N78(90M)_CP-

OFDM_QPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge 1RB_Left_High CH

= Powe (RS 7
0w

Run

Scale/Div 10 dB

Video BW 3.0 MHz"

Function Width Function Vaiue Mode Trace Scake
1 i

Fast g Type: Power (RMSH
Bale: O Au|Hokd: 100100
Tg: Free Run

Ref Lyl Offset 18.65 08
Ref Level 30.00 dBm

Video BW 3.0 MHZ'

Functian Width Function Vaue

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZMOFM350GL

Page Number 1 AB-16 of 19



samranis. FCC RF Test Report
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Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
78 30 90 649668 3745.02 C%gg?"" 1@0 seegraph  PASS
78 30 90 649668 3745.02 C'BSEEM 245@0  seegraph  PASS
78 30 90 650332 3754.98 C'ESEEM 1@244  seegraph  PASS
78 30 90 650332 3754.98 CPQ-S;[?M 245@0 see graph PASS
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